
SECTION 8:  PARTS LIST FOR MODEL SERIES 410 
16

1
2

3 44
5 6

7

21

8
9

10
4

11

12

13

14

15

16

17

18

4
21

21

22 23
24

25

26

27
28

29

30

31

32
33

34

35
36

37

38

1

39

40
41

42

19



Model Series 410
Ref. 
No.

Part No. Part Description

1. 710-1017 Hex Screw 1/4-20 x.625

2. 786-0168 Shift Cover - Tecumseh

3. 686-0095 Crank Shift Assembly
4. 712-04063 Hex Lock Nut 5/16-18

5. 715-0120 Spiral Pin 

6. 786-0117 Shift Cover Mounting Bracket
7. 710-3008 Hex Cap Screw 5/16-18 x.75

8. 712-3010 Hex Nut 5/16-18

9. 736-0242 Bell Washer.340 ID x.872 OD
10. 710-3180 Hex Cap Screw 5/16-18 x 1.75

11. 710-1007 Hex Washer Screw 3/8-16 x 1.5

12. 619-0009A Frame Counterweight
13. 642-0015 Tine Assembly - LH

642-0016 Tine Assembly - RH

14. 711-0415 Clevis Pin 
15. 714-0149B Cotter Pin

16. 634-04233 Complete Wheel Ass’y - RH (14”)

17. 710-0606 Hex Head Screw 1/4-20
18 734-1796 Tire Only (14”)

634-04218 Rim Only (6.0 x 3.25)

19. 712-04064 Flange Lock Nut 1/4-20
21. 710-1090 Flange Screw 5/16-18 x 1.25

R
N

IMPORTANT: For a proper working machine, use Factor
Approved Parts.
V-BELTS are specially designed to engage and disengag
safely. A substitute (non OEM) V-Belt can be dangerous by no
disengaging completely.
22. 686-0031A Belt Keeper Bracket Ass’y
23. 736-0119 Lock Washer 5/16

24. 710-0237 Hex Cap Screw 5/16-24 x.625

25. 756-0971 Inner Pulley Half
26. 756-0972 Outer Pulley Half

27. 754-0438 V-Belt

28. 756-0405 Flat Idler
29. 738-0899 Bolt 5/16-18 x 1/4-28 x 2.35

30. 736-0256 Flat Washer.635 ID x.930 OD

31. 756-0634 Flat Pulley 
32. 736-0105 Spring Washer.401 ID x.870 OD

33. 712-0379 Flange Lock Nut 3/8-24

34. 736-0452 Bell Washer.396 ID x 1.140 OD
35. 710-0152 Hex Cap Screw 3/8-24 x 1.0

36. 786-0080 Idler Bracket

37. 710-0723 Hex Cap Screw 3/8-16 x 1.25
38. 738-0876 Shoulder Nut 7/16-20

39. 736-3020 Flat Washer.271 ID x.630 OD

40. 786-0100 Belt Cover
41. 712-0392 Hex Lock Nut 1/4

42. 786-0107 Cable Bracket

ef. 
o.

Part No. Part Description
17

y

e
t



18

Model Series 410

1

2

3

4

5 6

7

10
11

12

13

14

15

16

17

19

20

21
22

13

23

15

11 24

25

26

27

25

1

28

4

29
3

2
30

9

31

32
33

34

35 36

37

38
39

40

40

41

42

43

44

45

46

4748

49

50
51

52

51

53 48



Model Series 410
Ref. 
No.

Part No. Part Description

1. 721-0378 Shaft Seal 1.0 Dia

2. 712-0378 Hex Nut 7/16-20

3. 736-0407 Bell Washer.45 ID x 1.0 OD
4. 721-0379 Shaft Seal.75 Dia

5. 716-0865 Snap Ring.50 Dia

6. 686-0038 Gear Case Assembly - RH Half
7. 618-0245B Shift Assembly

9. 713-0233 Chain - #41 1/2” Pitch x 30 Links 

10. 750-0570 Space 1.0 ID x 2.0 OD
11. 736-0163 Thrust Washer 1.03 ID x 1.62 OD

12. 750-0936 Spacer.635 ID x 1.0 OD

13. 736-0518 Thrust Washer.445 ID x 1.92 OD
14. 617-0004 Idler Gear Assembly

15. 736-0351 Flat Washer.760 ID x 1.50 OD

16. 750-0938 Spacer.735 ID x.886 OD
17. 717-1458 Spur Gear 46T 

19. 611-0021 Tine Shaft Assembly 18T

20. 713-0226 Chain - #50 5/8” Pitch x 52 Links
21. 738-0885 Jack Shaft 5/8 Dia. X. 2.06 Lg

22. 750-0935 Spacer.635 ID x 1.0 OD

23. 611-04073 Wheel Shift Assembly
24. 686-0039 Gear Case Assembly - LH Half

25. 710-0896 Hex Washer Screw 1/4-14 x.625

26. 726-0331 Plug
27. 741-0563 Ball Bearing w/Snap Ring

28. 712-3067 Hex Patch L-Nut 7/16-20

R
N

29. 786-0086 Reinforcement Bracket
30. 721-0295 Chain Case Gasket

31. 710-0258 Hex Cap Screw 1/4-20 x.625

32. 736-0329 Lock Washer 1/4
33. 736-0512 Flat Washer.281 ID x.875 OD

34. 741-0124 Ball Bearing 

35. 736-0541 Flat Washer
36. 717-1451A Spur Gear 16T

37. 713-0435 Sprocket 11T #41 Chain

38. 736-0265 Flat Washer.88 ID x 1.50 OD
39. 716-0235 Retainer Ring

40. 718-0237 Clutch Key

41. 711-1087 Drive Shaft
42. 732-0863 Compression Spring 

43. 741-0862 Detent Ball

44. 718-0234 Clutch Collar
45. 717-1409 Spur Gear 17T

46. 736-0442 Flat Washer.69 ID x 1.06 OD

47. 732-0614 Wire Ring

48. 736-0518 Thrust Washer.445 ID x 1.9 OD
49. 611-0016 Intermediate Gear Assembly

50. 738-0884 Jack Shaft

51. 736-0336 Flat Washer.625 ID x 1.0 OD
52. 750-0931 Spacer.635 ID x.86 OD

53. 617-0003 Tine Drive Assembly

ef. 
o.

Part No. Part Description
19



20

1

1

2

3

4

5

6

7

8

9

10

11

9
13

14

15
16

18

17

19

20
21

22

23

24

25

26

27
28

10
29

30

30

31

33

33

34

35

35

36

17
37

46

39
17

38

32

1740

41

43

42

12

17

44

45

47

Model Series 410



Model Series 410

Ref. 
No.

Part No. Part Description

1. 710-1017 Tap Screw 1/4-14 x.625 

2. 786-0131 Handle Cover w/o Throttle

3. 710-0896 Hex Washer Screw 1/4-14 x.625
4. 720-0278A Foam Grip

5. 735-0246 End Plug

6. 647-0014 Clutch Control Assembly
7. 786-0118 Return Bracket - LH

8. 786-0098 Return Bracket - RH

9. 649-0017 Handle Assembly
10. 720-0210A Knob

11. 712-3008 Jam Nut 3/8-16

12. 726-0330 Cable Clip
13. 747-0902 Shift Control

14. 735-0127 Rubber Washer.33 ID x.87 OD

15. 714-0104 Cotter Pin 
16. 736-0204 Flat Washer.344 ID x.62 OD

17. 712-04063 Hex Flange Lock Nut 5/16-18

18. 784-0191 Retainer Bracket
19. 712-0379 Flange Lock Nut 3/8-24

20. 750-0885A Spacer.322 ID x.625 OD

21. 784-0190 Handle Adjustment Crank
22. 710-0189 Hex Screw 5/16-18 x 3.0

23. 786-0109 Handle Mounting Bracket - LH

24. 786-0108 Handle Mounting Bracket - RH

R
N

NOTE: For painted parts, please refer to the list of color code
to the part number to order a replacement part. For instance
number to order would be 700-xxxx-0662.

Black — 0691; Black, Powder — 0637; Blue, Midnight —
Grey, Oyster — 0662; Orange — 0606; Red — 0650; Re
s below. Please add the applicable color code, wherever needed,

25. 726-0106 Cap Nut 
26. 747-0432 Rod

27. 786-0113 Rear Tine Shield Flap

28. 710-3005 Hex Cap Screw 3/8-16 x 1.25
29. 736-0117 Flat Washer.375 ID x.620 OD

30. 710-3008 Hex Cap Screw 5/16-18 x.75

31. 738-0849 Hex Screw 5/16-18 x.75
32. 786-0085 Tine Shield

33. 712-0421 Wing Nut

34. 686-0044A End Cover Assembly 
35. 786-0090 Side Shield

36. 786-0076 Shield Bracket RH

37. 710-0376 Hex Cap Screw 5/16-18 x 1.0
38. 736-0169 Lock Washer 3/8

39. 711-0415 Clevis Pin 

40. 712-3017 Hex Nut 3/8-16
41. 710-3038 Hex Cap Screw 5/16-18 x.875

42. 686-0043A Tine Shield Bracket Assembly

43. 786-0120 Depth Stake
44. 786-0077 Shield Bracket - LH

45. 710-3097 Carriage Bolt 3/8-16 x 1.0

46. 714-0147 Cotter Pin
47. 746-0916 Clutch Cable

ef. 
o.

Part No. Part Description
21

, if a part numbered 700-xxxx is painted Oyster Gray, the part

 0667; Charcoal — 0483; Grey — 0648;             
d, MTD — 0638; Silver — 0629; Yellow — 0674.


	NOTE: This operator’s manual covers various models of tillers. The units illustrated may vary slightly from your unit. Follow only those instructions which pertain to your model number.
	NOTE: References to right or left side of the tiller are determined from behind the unit in the operating position.
	NOTE: All hardware needed for assembly is attached to the loose parts or the tiller.
	Figure 1
	Figure 2
	Figure 3
	Figure 4
	Figure 5
	Figure 6
	Figure 7

	NOTE: Do not overtighten clutch cable, since too much tension may cause it to break.
	NOTE: Keep hands out of belt area while unit is operating.
	NOTE: If additional adjustment is required, it may be necessary to remove the belt cover and move the hex nuts at the other end of the clutch cable to increase belt tension.
	Figure 8

	NOTE: If difficulty is encountered in moving the gear selection handle, refer to the following helpful hints:
	NOTE: When pushing the unit with the engine off, you will hear a ratcheting sound (gear noise) which is normal.
	NOTE: A warm engine may not require choking or to be primed.
	NOTE: See your engine manual packed with your unit for more detailed instructions.
	NOTE: After starting and prior to using the tiller for the first time, be certain to check the clutch adjustment as described in “Checking the Clutch Adjustment” section of the Assembly Instructions.
	NOTE: After the first ten hours of operation, recheck the clutch adjustment. Refer to final clutch adjustment in Assembly Instructions.
	Figure 9

	NOTE: Make certain the gear selection indicator is correctly positioned before engaging the clutch handle. If it is between gears, the engine will stall.
	NOTE: Upon reassembly, make certain the belt is routed over the idler pulley and inside of belt keepers by engine pulley. See Figure 10.
	Figure 10

	NOTE: When storing any type of power equipment in an unventilated or metal storage shed, care should be taken to rustproof the equipment. Using a light oil or silicone, coat the equipment and especially any springs, bearings, and cables.
	NOTE: For repairs beyond the minor adjustments above, contact your local authorized service dealer.



